
I 

COMMON SCREW COMPRESSOR PARTS 

ITEM 
DESCRIPTION 

PART NO. NO. PART NO. NO. 
NO. SC204 REO'D. SC255 REO'D. 

53 Lock washer 015-01143-054 2 015-01143-111 2 
54 Screw, Set (5/8" x 2-1 /4") 015-01143-055 48 015-01143-112 54 
55 Screw, Set ( 1 /2" x 2") 015-01143-056 12 -- 0 
56 Screw, Set (1/2" x 1-1/4") 015·01143-057 4 015-01143-113 4 
57 Screw, Cap Socket (5/16" x 3/4 ") 015-01143-058 8 -- 0 
58 Screw, Cap Socket (3/8" x 1-1/4") 015-01143-059 4 -- 0 

59 Pin, Dowel (5/16" x 5/8") 015-01143-060 2 -- 0 

60 Pin, Dowel (5/16" x 1/2") 015-01143-061 2 -- 0 

61 Pin, Dowel (1/4" x 1/2") 015-01143-062 2 015-01143-114 2 

62 Pin, Dowel (1/4" x 1-3/8") 015-01143-063 1 015-01143-115 1 

63 Pin, Dowel (1" x 2-1/2") 015-01143-064 4 015-01143-116 4 
64 Pin, Dowel (3/16" x 1/2") 015-01143-065 3 015-01143-117 3 
65 Pin, Dowel (5/16" x 3/4") 015-01143-066 1 -- 0 
66 Locknut 015-01143-067 1 015-01143-118 1 
67 Locknut 015-01143-068 1 -- 0 
68 Locknut 015-01143-069 2 015-01143-119 2 
69 Seal, O-Ring (7-3/4" I.D. x .139") 015-01143-070 2 015-01143-120 2 

70 Seal, O-Ring (6-3/8" I.D. x .275") 015-01143-071 1 015-01143-121 1 
71 Seal, O-Ring (5-1/4" I.D. x .139") 015-01143-072 2 015-01143-122 2 
72 Seal, O-Ring (23-1/2" I.D. x .210") 015-01143-073 2 015-01143-123 2 

73 Seal, O-Ring (6-1/8" I.D. x .275") 015-01143-074 1 015-01143-124 1 
74 Seal, O-Ring (5.984" I.D. x .139") 015-01143-075 4 015-01143-081 4 

75 Plug, Taper 015-01143-076 1 015-01143-125 1 

76 Ring, Retaining 015-01143-077 2 015-01143-126 3 

77 Seal, Crane 015-01143-078 1 015-01143-127 1 

78 Screw, Cap 015-01143-079 6 015-01143-079 8 
79 Washer, Tab 015-01143-080 12 015-01143-128 6 
80 Seal, O-Ring 015-01143-081 1 015-01143-129 2 
81 Screw, Cap 015-01143-082 3 015-01143-082 8 
82 Washer, Tab -- - 015-01143-080 4 
83 Pin, Dowel -- - 015-01143-130 1 
84 Screw, Cap Socket -- - 015-01143-131 6 
85 Pin, Dowel -- - 015-01143-132 1 
86 Plug, B.S.P. -- - 015-011fl.3-133 2 
87 Washer, Dowty (Sealing) -- - 015-01143-134 2 
88 Plug, Taper -- - 015-01143-135 1 
95 015-01143-004 1 015-01143-004 1 

VARIABLE COMPONENTS 

ITEM 
DESCRIPTION 

PART NO. NO. PART NO. NO. PART NO. NO. PART NO. NO. 
NO. 204/1.10 REO'D. 204/1.65 REQ'D. 255/1.10 REO'D. 255/1.65 REQ'D. 

89 Casing 015-01143-136 1 015-01143-141 1 015·01143-146 1 015-01143-151 1 

90 Piston, Stop 015-01143-137 1 015-01143-142 1 015-01143-14 7 1 015-01143-152 1 

91 Rotors (1 Pair) 015-01143-138 1 015-01143-143 1 015-01143-148 1 015-01143-153 1 
92 Valve, Slide* 

2.6 015-01143-156 1 015-01143-159 1 015-01143-162 1 015-01143-165 1 
3.6 015-01143-157 1 015-01143-160 1 015-01143-163 1 015-01143-166 1 
5.0 015-01143-158 1 015-01143-161 1 015-01143-164 1 015-01143-167 1 

93 Rod, Piston Actuator 015-01143-139 1 015-01143-144 1 015-01143-149 1 015-01143-154 1 
94 Tube, Connecting 015-01143-140 1 015-01143-145 1 015·01143-150 1 015-01143-155 1 

*Slide valve part numbers shown above are for replacement slide valves only. They should be used for replacing an existing 
slide valve with one of the same size. 

38 YORK DIVISION BORG-WARNER 


